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Desexint hon Li—ion Polymer Cell Brand 5] J =
(2| Ms/RR /G Ly it
L Rl . L & 4 in
g I'ype, Color, C ¢ .
wE Sp;g?fi:a?lion J06090/6000mAh Grade Qualified
lxé IR AL AR A AR AT Guangdong Cvatop New ”
3| g A H e {] - 4L
“ J;_lr‘fs‘ifﬁ&i_m}{t Energy Technology Co., Ltd. 458 A A0 25 0 A i N d:" Hlﬂ/“’h’_
Manufacturer 54 s . Produced Date e
and Address Ilﬁ-lj 2. 3Jz !St" an,m‘]d .31 d floors, Y(mgwe? Serial No.
Building, Yanwo Village, Shipai Town, Dongguan City
LB LN g e va R S PR A Guangdong Cvatop New Energy Technology L T 34 Ly FRA AL TS
Applicant and Co., Ltd.  ZREENTiH] f’fﬁ?ﬁtfflﬂxmk!’l. 2, 3F  lst,2nd and 3ud ,flﬂj}i'ﬁﬂj . ,“E‘m'i
Address floors, Yongwei Building, Yanwo Village, Shipai Town, Dongguan City est Type Consignment test
Ff S A 401 Bk A123094 bt %
S'dl[l[)lc Q[[a[]ti[y 40[)(:5 Vourch No. e Sample Method Sgnd hy a])plicant
dpey A A s
FESIRI EW LAt . , Uiz B oo m1
Condition Nkl R“B;&:HH 2021-12-17 Hats: Tadted 2022-01-17
Ko fledii IR AERHEF Y SB-CREAZIT RS 38. 3
o UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria

Test Standards

ST/SG/AC. 10/11/Rev. 7/Subsection 38. 3

) 52 A A
Judge Standards

CRRISAFREFIEY S5 -GRRISITREE 38, 37T
UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7/Subsection 38. 3
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RN 200
Test Environment

(46.8~52.9) %RH
(16, 8~52.9) %RH

W (21.4~23.2) C iR
Temperature : (21, 4~23.2) C Humidity :

46 4l ML )
Test Result
Description

O 558 L VT TR N

eI = b
Laboratory Address

FAUGMIASES: ) 20 Ao b bR Pk ] X Tk Rg 2 5
Songshan Lake Headquarters: No. 2, Gongye South Road, Songshan lLake Sci-Tech
Industrial Park, Dongguan, Guangdong

P By =BT
Matters Need
Attention

LRSS b/ F8. i, A S, siRel, sl a6 i 3e e i % FH & 6 %L

2. KRB, AEHEH (RXERIERAND .

3. BAGIE I RE S, USSR . 45 R OGIEWTRE S BT I H (O S PEE L. R AL ]
B, B AHE A TR EE Tk T EAE

4, ZAGE R R SE BRI A R0, A A I B v B s e f ot

5. LT AWCEHRY 2 BAR, (EHIRZRAPR A s B iy, PO A e R s A
TR S A5 H, &MIsTH, LB Tk m1s kD

1. The test report is invalid when altered, lack of signatures of the testing,
reviewing and approving personnel, or lack of official stamp for inspection and
testing of testing laboratory

2. The test report shall only be reproduced in full unless prior written
authorization has been attained.

3.The test results and conclusion reflect the status of conformity of the sample
(s) tested only. The test result shall not be used for advertisement unless prior
written authorization has been attained.

4, The sample information is provided by applicant, and the laboratory shall not
be responsible for its authenticity and completeness

5.1f the customer does not raise any objection within the discrepancy period From
the date of receipt of the report, the result(s) shall be deemed to be accepted
by the customer. (Discrepancy Period [or Various Reports: Agricultural Products b
days, Food 7 days, Other Industrial Products 15 days).
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Tests performed (name of test and test clause):
Test items Sample Number

T,1: Altitude simulation / @ fE

T.2: Thermal test / #EEIHR

T.3: Vibration / {R#f Cl# —-Cl0o#
T.4: Shock / M

T.5: External short circuit / #MEMEG

T.6: Crush / 4/ or Impact/fidi ClLl# — C20#
T.7 Overcharge / L7 N/A

T.8: Forced discharge / il C21# ~ C408

The sample’ s status is good.

FEARDL AT

The conditions of the cells of samples No. Cl#f to Cb# are at first cycle, in fully charged states.

PERSR S CLE — CBHES— IRTR PR 78S b ] 391 57 4 78 HUIR AR (g v s

The conditions of the cells of samples No. C6# to Cl10# are after 25 cycles ending in fully charged

states.

LS COf — CLOBA -+ TLR TG FE T80 BN G 58 2 R HUIR AT s,

The conditions of the cells of samples No. Cl1# to CloH are at first cycle at b0% of the design
rated capacily.

FESGE CLIIE — CISHIE U 78 e B W 78 th 28 FRAR 284 1 B0%IR AR Hi R

The conditions of the cells of samples No. CI6# to C20# arc after 25 cycles at 50% of the design

rated capacity.

FESLEE CL68 to C20H - TL Uk G A O J Y1 78 o B R ARA B 500 RS 1T rts.

The conditions of the cells of samples No. C21# to C30# are at [irst cycle, in fully discharged
states.

PEGARS C218 — CIOHMES — IR IR R 7o AR J) 0 e i iR AR Y s

The conditions of the cells of samples No. C31# to CA0# are after 25 cycles ending in fully discharged

Stlates.

PR S C3LH to CAOMIY TR UER 70 M LA MU S 78 AR AR Ry s

The sanple submitted by manufacturer is cell only. filli i #2 AT RE S (LR .
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Test Procedure:
1. Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence

on the same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. &—7if
IR S REEAT T, 1 & T, 8 RIS o e il A UG T AR A — 2H bl BT R8 1.1 B 1. 5.8 1. 6
T, 8 SEAd H 2 73 Al 6 3k iy daith.

2. In order to quantily the mass loss, the following procedure is provided:

Mass loss (%)=(M1-M2) /M1 X 100

ARG, AR AT B (%) = (M1-M2) /M1 X 100

Where Ml is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as “no mass loss”.

e ML RIS, M2 ARIEE R . A0 R B AT T R B, R R R
;S

Mass M of cell or battery Mass loss limit
EEL A 1 L 1 7 i 2 R A
M<<lg 0. 5%
lg=sM=Tbg 0. 2%
M>T75g 0. 1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test battery alter
testing is not less than 90% of its voltage immediately prior to this procedure.

EURR T 1 = T 4 o, BN LB, Ll BAHE. BRI K, I HAFAD 8 HILE R S
(T g8 W LR AN /s 1~ JEAE 30E 47 3 — B8 AT HA UK 1K) 90%.

General product information:

— i A

Li-ion Polymer Battery

Product name Hjl 257 BT 50 A e
Type/model 45 906090/6000mAh
Nominal voltage Frfjirp )& 3.7V

Rated capacity @i 4®E 6000mAh

limited charging voltage 7&Hi[R# & 4, 2V

Maximum charging current fg X7 B B 3000mA

Maximum discharging current AL | 3000mA
Discharge cut-off voltage F{ALELEHE | 3.0V

Dimensions JSf (L#W+T) 23 (90, 5%60. 5%9.0) mm
Weight /i &g 29104, 0g

~" -" H . l o
Appearance of Samples £ 5400 i%;;;t%ézlvm cotor

The linal evaluation of the battery must be conducted in the end product for which the battery will

be used.
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No ;

X211203156

Inspectio
n items/

far e o H

standard requirement/r il %2R

Clause/
4 &

N7

Requirement + Test /T2 3R -0

Result - Remark/45 B-i7 ik

Verdict/ ft
TGEATT

Test T.1:
Altitude
simulatio
n/ 5 5 5
E1Y)

38.3.4.1

Test cells and batteries shall be stored
at a pressure of 11.6 kPa or less for at
least six hours at ambient temperature
(20+5°C)/ 4 H, 5 F B 7l 76 3 T2
20+5°C. NEHAKTF 11.6kpa ()
IR AFA LT 6 4o /hiy

Meet the requirements/

HATR

Pass/ &1t

Cells and batteries meet this
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this  procedure. The requirement
relating to voltage is not applicable to
test cells and batteries at fully
discharged states.

ML &8sk R R R K
TR, TEM. Boft. TR
RIoA KIS WL alg li il il s i
T H A A% T 3000 iy % e )
90%. HLIBIE T 0 I T 19 BE SR AN
T 56 0B s 1 s AN v it

No leakage, no venting, no
disassembly, no rupture and
no fire. / K. JLHE M.
Too i LML TE K
MA,

The data see table 1.

/BB LR 1.

Pass/ &4

Test T.2:
Thermal

test/ il [

e

38.34.2

Test cells and batteries are to be stored
for at least six hours at a test
temperature equal to 72+2°C, followed
by storage for at least six hours at a test
temperature equal to - 40£2°C. The
maximum time interval between test
temperature extremes is 30 minutes.
This procedure is to be repeated 10
times, after which all test cells and
batteries are to be stored for 24 hours
at ambient temperature (20 £5°C). /15
oA FERRLE 72402°C IFFBEAP S,
A6 AN, SRIGTAE- 4042°C Y
Mg CE R 6 AN/ R
AN B 1 30 40 8. At
10 1, F e K BERRILE 20+5°C 1)
VhEG P L 24 /b

Meet the requirements/

T aER

Pass/ 516

For large cells and batteries the
duration of exposure to the test
temperature extremes should be at least
12 hours. /%F-T- K HUESFIR b, 125
AN G P A [l Rz 12 A

I o

Not Applicable//4~idi F
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NO./
5

Inspectio
n items/

for s 1t H

standard requirement/f i T3

Clause/ | Requirement + Test /#2465
Ak

Result - Remark/%5 J2-PEik

Verdict/ 1
RS iy

Cells and batteries meet (his
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this procedure. The requirement
relating to voltage is not applicable to
test cells and batteries at fully
discharged states.
AL A B R TR,
L. KB, KaiE. KRR
B KNG B il A B
TT- i | e AN 1K 3 000 3 A B v T )
90%. MG 6B s 7y 1 1 LR ANid
FH T 56 45 OB i (1) H S R B

No leakage, no venting, no
disassembly, no rupture and

no fire. / Joifiti. Jo'E M.
Foor . LR A K
M4

The data see table 1.
/B E A WA 1.

Pass/ & 15

Test T.3:
Vibration

HiEH)

38.3.4.3 | Cells and batteries are firmly secured
to the platform of the vibration
machine without distorting the cells in
such a manner as to faithfully transmit
the vibration. The vibration shall be a
sinusoidal wavelform with a
logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in
15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours
for  each of three mutually

the cell. One of
vibration must be perpendicular to the
terminal face. /FF fih % 201 2 [] Hh 22 4%
ERshE &l L. Rah L IEXRRIE
X, BA 7Hz BINE 200Hz, RJE
AR THz A— D, — D ER R
915 9y b MEEMAEA HAHER
K77 A EEER 12 Wk, 3% 3 .

e — AR 2h J7 1 6 A Al ELAE S
AR ST .

perpendicular mounting positions of
the directions of

Meet the requirements/

HEER

Pass/& 1%
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No: X21120316

NO./
]

Inspectio
n items/

551 H

standard requirement/4 ff: 2R

Clause/ | Requirement + Test /43R -i{45 Result - Remark/&5 #3138
2
RN

Verdict/ i
T

The logarithmic frequency sweep shall
differ for cells and batteries with a
gross mass of not more than 12 kg
(cells and small batteries), and for
batteries with a gross mass of more ;e
than 12 kg (large batteries). /4T T Jii & [RER 2N
ANKT 12kg UFE S (B AN L)
Mg RGEL 12kg (1 HEIL O HLIE), A
AN A

Meet the requirements/

Pass/ & H

For cells and small batteries: from 7
Hz a peak acceleration of | gn is
maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the
frequency increased until a peak
acceleration of 8 gn  occurs
(approximately 50 Hz). A peak
acceleration of 8 gn is then maintained | Meet the requirements/
until the frequency is increased to 200 | {5 %K

Haz. /55 Ml RN B2, 193
M M THz JTIR AR 1gn (1 f5 A D
BEEFIRZES 18Uz, AT R R
FRAE 0.8mm (S {5F% 1.6mm) FFEMI
BIEE B i NGE IR R 8gn (A
2959 50Hz), 4 72 K3 S (545 75 8gn
ELFS22 59h0 F) 200Hz.

Pass/ &5 ¥t

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency
increased until a peak acceleration of 2
gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then
maintained until the frequency is
increased to 200 Hz. /%] T K44 el
U, MR W THz FFIRIRTF
lgn M 85 K 3 JEE OB R R
18Hz, #RJAH5 IRIA CRAF £ 0.8mm (4
{RFE 1.6mm) JF3E AR H B F
IR 2gn (FIFRL) )y 25Hz), i
FONNIEFE (5 £ 20 TS50 486 n 3
200Hz.

Not Applicable/A~ i H]
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Inspectio | standard requirement/ {5 ifi: B2 3k o
NO./ . — Verdict/
}_._ . n items/ Clause/ Requjren]eut + Test /ﬁﬂ_{-"[ﬂf_}ﬁ Result - Remar k/ EE H“ ﬁ_— IF:‘:{\,I_(:\ $
Y WUSTIH | 4% TPEAR
Cells and Dbatteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire during the test and after the
test and if the open circuit voltage of e Tk .
each test cell or battery directly after d'o ?a fiﬁe’ o venluTg, "Z
testing in its third perpendicular lsz;_ssem Ys 1O TUPIS an
mounting position is not less than 90% | "° "¢ -
of its voltage immediately prior to this [ KWL BEM. Foy
procedure. The requirement relating to | fi#+ JCRE LA H KM | Pass/ £t
voltage is not applicable to test cells | %o
and batteries at fully discharged states./
HGAS A I &2k, L. 08 | The data see lgble .
W Horfit. KRERLLR LK |/ B 0 1,
S el A T B L LR A
{i% TS0 A i H R 1 90%. TG
T~ 0 [ 5 T A % 3R AN 3 H T 58 4l
PO (] S A
4 Test Td: | 38.3.4.4 | Test cells shall be secured to the testing
Shock/ i machine by means of a rigid mount
e which will support all mounting

surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn
and pulse duration of 6 milliseconds.
Alternatively, large cells may be
subjected to a half-sine shock of peak
acceleration of 50 gn and pulse
duration of 11 milliseconds. Each cell
shall be subjected to three shocks in
the positive direction followed by three
shocks in the negative direction of
three mutually perpendicular mounting
positions of the cell or battery for a
total of 18 shocks. /PLEa [l (FFELL[A
SRR Rh . AR A~ U 5 B
WEE R 150gn B9 IE 9% 1 inide & 4
&7, WkePFESE oms, F4b, KAl
25 B KN SE S0gn ATk ph4F £
] 1lms @1 sz, A
dZéﬁ'i—EE’PE*HTfEE[H‘JFE‘Hﬁﬁ%ﬁ
ﬁ—Lﬁ’]IEjilﬁlééiri:?}\iff"Ji EAER
ﬁlnjé’/‘r U\f"IJﬂ-:l‘J o2 5E 18 U'JT;
el

Meet the requirements/

(HRaE SN

Pass/ &4
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No :

X21120315

Inspectio
n items/

5575

standard requirement/by il T2k

Clause/
San

Requirement + Test /43K 1045

Result - Remark/4h -1 ik

Verdict/ 1
TGEAT

Each battery shall be subjected to a
half-sine shock of peak acceleration
depending on the mass of the battery.
The pulse duration shall be 6
milliseconds for small batteries and 11
milliseconds for large batteries. Each
cell or battery is subjected to three
shocks in the positive direction
followed by three shocks in the
negative direction of each of three
mutually  perpendicular  mounting
positions of the cell for a total of 18
shocks. The formulas below are
provided to calculate the appropriate
minimum peak accelerations /& ~H
Tl 22 52 ool R 3 B R e
(I, /) F L R I o R 2 I T g
6ms, A H (1 B e 5 A IR R
llms, GAFESUDE = EAEE
107 7l 22 3 Ao 9 I ) 22 %2 =R
Mhifi, BB LRI INEGZ =Ko,

L7 18 by FR A R AT

AT 368 1) dr /N (B NE

Meet the requirements/

AR

Pass/ &

Cells and batteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire and if the open circuil
voltage of each (est cell or battery after
testing is not less than 90% of ils
voltage immediately prior to this
procedure. The requirement relating to
voltage is not applicable to test cells
and batteries at fully discharged states.
[ AS AR S ER: il
B, . SRR AR TR K
G HLOSER RIS BT A RS
{003 A i R Y 90%

S 01 5 B, T Ay T ) SR AN IS
5042 TSR, (1) RS L

No leakage, no venting, no
disassembly, no rupture and
no fire. / i, AE M.
Todr it JEHER LK K
e,

The data see table 1.

e LA 1.

Pass/ & 1%
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o

X21120315

NO./
5

Inspectio
n items/

o 4 75 H

standard requirement/ {7 iff: 423

Clause/
ek

Requirement + Test /T 3R -4 3%

Result - Remark/45 Je-1 ik

Verdict/
TR

Test T.5:
External
short
circuit/ 4h
R

38.34.5

The cell or battery to be tested shall be
temperature  stabilized so that its
external case temperature reaches
57+4°C and then the cell or battery
shall be subjected to a short circuit
condition with a total external
resistance of less than 0.1 ohm at
57+4°C. This short circuit condition is
continued for at least one hour after the
cell  or Dbattery external case
temperature has returned to 57+4°C. /
{RAF U WA iR L RGE 7E 57 +4°C,

DA FEA P RIREIL R 5714°C, R
JEAG S IE SR N T 0.1 BRARHF) &
P BEL [ P 17 g, Bl 0 DR R T
WEF) 5744°C 2 Ja (RIFHIEAINAS 1
NEFEL B SR, bR R
1 2 S i B2 SR A T

Meet the requirements/

4k

Pass/ &1

Cells and batteries meet this
requirement  if  their  external
temperature does not exceed 170 °C
and there is no disassembly, no rupture
and no fire during the test and within
six hours after the test./HiE A i b
AR MR EZ IS 6 4
ANEF P, AR EEAN B 170°C, JF
HESME. EWENTLE XKML K
4.

No disassembly, no rupture
and no fire during the test
and within six hours after the

test./ 76 MRk F2 b L B 2
J 6 A~/NRFIY, AR AN
it 170° ¢ I LR
TR E KNG R

The data see table 1.
/TR E s L 1

Pass/ & 1%

Test T.6:
lmpact /
Crusly J#
ik

38.3.4.6

Test procedure — Impact (applicable to
cylindrical cells greater than or equal
to 18 mm in diameter) & (FE & T H.
PR 18mm 1 B )

Not Applicable/4~ i ]
(Prismatic cell/FFEH 5)
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NO./

<o

Inspectio
n items/

ki 1 H

standard requirement/fg i 53R

Clause/
A,

2k

Requirement + Test /222K -0 56

Result - Remark/4h - id S

The sample cell or component cell is to
be placed on a flat smooth surface. A
15.8 mm+0. Imm diameter, at least 6
cm long, or the longest dimension of
the cell, whichever is greater, Type 316
stainless steel bar is to be placed across
the centre of the sample. A 9.1 kg+0.1
ke mass is to be dropped from a height
of 61+2.5 cm at the intersection of the
bar and sample in a controlled manner
using a near frictionless, vertical
sliding track or channel with minimal
drag on the falling mass. The vertical
track or channel used to guide the
falling mass shall be oriented 90
degrees from the horizontal supporting
surface. AR B — AT IR DG TE
Tk —HEN 158 mmt
0.1mm, KEA/NT 6em [ 316 A5
MRt PSP AR CE S, KR
9 9.1 kg0.1 kg (1 HEPM 61+2.5 cm
1 e PV RO

Not Applicable//~idi F
( Prismatic cell/fEH i)

The test sample is to be impacted with
its longitudinal axis parallel to the flat
surface and perpendicular to the
longitudinal  axis of the 15.8
mm+0.lmm diameter curved surface
lying across the centre of the test
sample. Each sample is to be subjected
to only a single impact. /52 f# 151
FEdh, AR SRR RETIES
BB AE BE A TR0 9 B AR 158
mm:+0. lmm 25 [l 3 1 (1) 240 2 B 45
AN R AR IR

Not Applicable//~ i
( Prismatic cell/ FEH )

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm
in diameter). /$¥IE (& HFEHE.
PR T/ A0 A BT AN L
18mm [ |7 H: JF H1:65)

Meet the requirements/

FE 2R

Verdict/ fit

Pass/ &t
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NO./
o

Inspectio
n items/

fa g0 H

standard requirement/f5 i T2k

Clause/
+i,
ek
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A cell or component cell is to be
crushed between two flat surfaces. The
crushing is to be gradual with a speed
of approximately 1.5 ci/s at the first
point of contact. The crushing is to be
continued until the first of the three
options below is reached. /1 & il TE
PRS2 a4 T, 45 I 20 FEZHr
Ko (ESF— A Hefh sl b1 R N
1.5eny/s. IR REEEIET, BRI,
TRz —
(a) The applied force reaches 13
kN=+0.78 kN;

/HEINF7IEF] 13 kKN£0.78 kN
(b) The voltage of the cell drops by at
least 100 mV; /BE S B R P2
100mV
(¢) The cell is deformed by 50% or
more of its original thickness. /{75
JEIL IR )ZHER) S0%LL 1.

(a) The applied force reaches
13 kKN+0.78 kN
BN F7iEE] 13 kN40.78 kN

Pass/ & 1

A prismatic or pouch cell shall be
crushed by applying the force to the
widest side. A button/coin cell shall be
crushed by applying the force on its
flat surfaces. For cylindrical cells, the
crush  force  shall be applied
perpendicular to the longitudinal axis. /
i TR R R R M B ) — THI
3l LIS, ZH /000 T T R A AT S R
TR o (B TV B 5 2 il 3 ELAY 77
)t S

Meet the requirements/ &

Pass/ &1%

Each test cell or component cell is to
be subjected to one crush only. The test
sample shall be observed for a further
6 h. The test shall be conducted using
test cells or component cells that have
not previously been subjected to other
tests./BEANEE S A2 A b JF H A
Pot— IR MR e 45 9 S AR IS
BEIEE 6 /i,

Meet the requirements/

(R

Pass/ & ¥
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Cells and component cells meet this
requirement if their external
temperature does not exceed 170°C
and there is no disassembly and no fire
during the test and within six hours
after this test. /AL 2L SR 7K
AP Z G 6 /N, SRR
JEAIE 170°C, JFH I A4
KGR

No disassembly and no fire. /

K, THEKME K.

The data see table 2.
/IR ER W2 2.

Pass/ & 1%

7 Test T.7: | 38.3.4.7 | The charge current shall be twice the
Overchar manufacturer's recommended

ge/ T A maximum continuous charge current,
i, Tests are to be conducted at ambient
temperature. The duration of the test
shall be 24 hours. The minimum
voltage of the test shall be as follows: /
i T, BL 2 (i B 0 7 SR i
RAFES: 78 W W AT OB it 78 e, 00t
] 4y 24 /N WSS f s R T T
When the manufacturer's
recommended charge voltage is not
more than 18V, the minimum voltage
of the test shall be the lesser of two
times the maximum charge voltage of
the battery or 22V, /L S i) i& 5 & AK
rFE i AT 18V, AHI Y
/N7 H L LIS R s 7 R e N
76t H T AR P % B 22V 2
BN .

When the manufacturer's
recommended charge voltage is more
than 18V, the minimum voltage of the
test shall be 1.2 times the maximum
charge voltage. /4 Sl it i & FR 1 78
AR 18V, A bt
L 18 1% 2 il 1 S R A SR A
HUERY 1.2 (5.

Not Applicable/4~id& H

There is no disassembly and no fire
during the test and within seven days
after the test. /AEFHXHATN 56 A%
a7 R B E D AN KIS

Not Applicable/4~ i
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Inspectio | standard requirement/fr i B3k -
E_Oé n items/ | Clause/ | Requirement + Test /23R -i{3% Result - Remark/45 JL-1Eik };ﬁl{(}y o
WIRIiE | %% i
8 Test T.8: | 38.3.4.8 | Each cell shall be forced discharged at
Forced ambient temperature by connecling it
discharge in series with a 12V D.C. power supply

/0 ) ik at an initial current equal to the
i maximum discharge current specified
by the manufacturer. /fE45H T, 4550
AHESERE 12V M ELR A Ll
(%)) G N LA SR T ER R S e = g )
) Gty LA A ) i T R 9 v R
H, AL

The specified discharge current is to be | Meet the requirements/ Pass/ &4
obtained by connecting a resistive load | & %K sl
of the appropriate size and rating in
series with the test cell. Each cell shall
be forced discharged for a time interval
(in hours) equal to its rated capacity
divided by the initial test current (in
ampere). /3 5 (1% A3 E, B AL I £ IEG
FUERE N SR (T RS S N A LBV B 8 ]
SARATR R, R A R S5 ] TR I
5] (/N IRy S s 4 B I DA 0 L 0

(3.
No disassembly and no fire.

There is no disassembly and no fire . , g
. g To 4 MR 35 K L 8 R
during the test and within seven days [T W RN H A KR B R

after the test./ (£ R A 3K 58 B% CEE Pass/ & 1%

JA 7T RM, FESTEAERAGE KIS The d e 3

Yoo }e(atz} see table 3.
/ WREE WL 3
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Table 1. Test T. 1~ Test T.5/ 3 1. AR T.1~§18 T.5

ocvV | TestT.1 Altitude | Test T.2 Thermal Test T.3 Test T4 Shock/ Test T.5 External
ocM | prior | simulation/ % | testik3% 2: iR | Vibration X33 ij’;@" 4 ;:])1(.::{: short circuit/is
to 1: B Wk 3: 1R3 S I TN

Sample | prior to /
test Mass Mass Mass Mass

I;'O./*f Itzsjf'f_s it | joss | Chamge | oo Change | oo Chat‘lge loss | Change Maximumu
mméRE | SR g | mE ratio e ratio e ratio | g ratio Temperature
H(g) | | mER | L | BEW | L HELL | o, | MR C
Ik Rk %) ik %) PN %) ik ) | R ¢ O)
V) (%) (%) (%) (%)
Cl | 103.865 | 4.169 | 0.001 | 99.976 | 0.013 | 98.896 | 0.002 | 99.976 | 0.002 | 99.976 102.91
C2 | 103.764 | 4.170 | 0.001 | 99.952 | 0.013 | 98.944 | 0.001 | 99.952 | 0.002 | 99.951 103.80
C3 | 103.568 | 4.171 | 0.002 | 99.928 | 0.015 | 99.016 | 0.002 | 99.976 | 0.002 | 99.976 109.42
C4 | 102.987 | 4.170 | 0.002 | 99.952 | 0.015 | 98.944 | 0.001 | 99.952 | 0.002 | 99.951 11243
C5 | 104.194 | 4.170 | 0.004 | 99.928 | 0.010 | 98.920 | 0.002 | 99.976 | 0.002 | 99.976 103.75
C6 | 103.987 | 4.168 | 0.002 | 99.976 | 0.014 | 98.944 | 0.001 | 99.976 | 0.002 | 99.951 105.46
C7 | 104.087 | 4.169 | 0.002 | 99.928 | 0.014 | 99.040 | 0.001 | 99.976 | 0.001 | 99.976 98.77
Cs | 103.556 | 4.169 | 0.001 | 99.976 | 0.014 | 99.016 | 0.001 | 99.976 | 0.001 | 99.976 105.49
co | 103.463 | 4170 | 0.002 | 99.976 | 0.011 | 99.017 | 0.002 | 99.976 | 0.002 | 99.976 106.58
C10 | 103.781 | 4171 | 0.001 | 99.928 | 0.010 | 99.040 | 0.001 | 99.976 | 0.002 | 99.976 107.10
Table 2: Crush or impact/ # 2: /K
ke N 'm:"(.
Sample No./FF % clis Cl26 Cl3H Cla# Cl5H
El
OCYV prior to test /i
R 3.761 3.764 3.764 3.765 3.765
B R0 B E(V)
Test 6: Crushy | Temp/ilkIE (° ©) 22.80 22.91 22.80 22.78 22.69
WART.6:455 % | Se R
M T.6:47 S'unpleNifﬂfnnku Cl6# Cl17H C18# C19# C20#
=
OCYV prior to test /i
i, il 3.762 3.763 3.764 3.762 3.761
ST T L LE (V) .
Temp./ififE (° C) 22.81 22.65 22.75 22.69 22.71
Table 3: Forced discharge / & 3: Sl JSCHy
7 JEE
S““E'Z%Nr? Bl cotn | coon | coan | coan | cosu | casn | comw | casy | caon | caom
BEEERE]
Test §: QCV prior to
FeLos testiRIGHITF | 3.216 | 3.262 | 3.291 | 3.209 | 3.218 | 3.225 | 3.275 | 3.247 | 3.290 | 3.206
Forced BT (V
discharge/ \N( /%@
i T.8 35 | Sample No. C3# | c32n | €334 | c3am | c3sw | c36H | CamH | C3sm | C3o# | C4oH
el ke
OCV prior to
test/ARBGHTH | 3.209 | 3.249 | 3.242 | 3.244 | 3.268 | 3.268 | 3.262 | 3.211 | 3.213 | 3.306
PReIE (V)
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Photos / K

samples #fh iE

Positive

Sample appearance FESAM

hﬁmtimmﬂmmmeh

PLF2¥H No text below



